

Test Report

No.: SZTYR091232051/TS

Date: DEC 07, 2009

Page 1 of 3

LOVABLE PRODUCTS (HK) LTD.
ROOM 1901, 19/F, WESTLANDS
CENTER, 20 WESTLANDS ROAD,
QUARRY BAY, HONGKONG

SAFARI LTD.
1400 NW 159TH STREET, SUITE 104,
MIAMI GARDENS, FL 33169

The following samples were submitted and identified by/on behalf of the client as:

Name of Product/Item : Please see remark in 3rd page.
 Details of Sample Received : 18 STYLES ASSORTED PLASTIC ANIMALS. HANGTAG ATTACHED.
 Sample Quantity : 36 PCS
 Style / Item No. : Please see remark in 3rd page.
 Buyer : SAFARI
 Manufacturer : LOVABLE
 Country of Origin : CHINA
 Country of Destination : EUROPE
 Labeled Age Grading : 3+
 Requested Age Grading : 3+
 Age Group Applied in Testing : OVER 3 YEARS
 Sample Receiving Date : DEC 01, 2009
 Testing Period : DEC 01, 2009 TO DEC 07, 2009

<u>Test Requested</u>	<u>Result</u>
For compliance with the European Standard on Safety of Toys :-	
- EN71 Part 1:2005 +A8:2009 – Mechanical and Physical Properties	<u>Pass</u>
- EN71 Part 2:2006 +A1:2007 – Flammability of Toys	<u>Pass</u>

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS-CSTC Ltd.

Zhang Wei, Merry
Section Manager
HOKLAS Approved Signatories

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issuance and is valid only within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2314324

Test Report

No.: SZTYR091232051/TS

Date: DEC 07, 2009

Page 2 of 3

Results :

European Standard on Safety of Toys

- Mechanical and Physical Properties

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 1: 2005 INCLUDING AMENDMENT 1 APPROVED BY CEN ON 2007-01-10, AMENDMENT 3 APPROVED BY CEN ON 2006-09-07, AMENDMENT 4 APPROVED BY CEN ON 2007-03-13, AMENDMENT 5 APPROVED BY CEN ON 2008-04-18, AMENDMENT 6 APPROVED BY CEN ON 2008-02-05, AMENDMENT 7 APPROVED BY CEN ON 2009-04-30, AMENDMENT 8 APPROVED BY CEN ON 2009-03-01 AND THE CORRIGENDUM ISSUED ON 2006-02-01.

Clause	Description	Result
4	General requirements	
4.1	Material (by visual assessment).....	<u>Pass</u>
4.7	Edges	<u>Pass</u>
4.8	Points and Metallic Wires	<u>Pass</u>
5	Toys intended for children under 36 months	
5.1	General requirements	<u>See Remark</u>
	(Remark : Plastic piece becomes detached as small part after test. It is acceptable because appropriate age warning was found on the packaging.)	
6	Packaging	<u>Pass</u>
7	Warnings and instructions for use	
7.1	General Requirements	<u>Pass</u>
7.2	Toys not intended for children under 36 months	<u>Pass</u>

- Flammability of Toys

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 2: 2006 INCLUDING CORRIGENDUM 1 ISSUED BY CEN ON 17 MAY 2006 AND AMENDMENT 1 APPROVED BY CEN ON 2007-02-08.

Clause	Description	Result
4.1	General Requirements	<u>Pass</u>

N.B. : - Only applicable clauses were shown.

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention and is not intended to be used for any other purpose, within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Report

No.: SZTYR091232051/TS

Date: DEC 07, 2009

Page 3 of 3

Remark:

<u>Item No.</u>	<u>Product Description</u>
258329	IC GREEN IGUANA BABY
260829	IC GALAPAGOS BABY TORTOISE
151005	WC LIPIZZANER STALLION
153705	WC ARABIAN FOAL
159105	WC CHINCOTEAGUE PONY
223129	WS ANGOLAN LION CUB
268429	WS RETICULATED GIRAFFE
270129	WS AFRICAN ELEPHANT BABY
270329	WS WHITE RHINO BABY
282429	WS ANTEATER WITH BABY
292129	WS KOALA WITH BABY
274329	WS SEA TURTLE
274629	WS HUMPBACK WHALE
275429	WS DOLPHIN CALF
275529	WS SPERM WHALE ADULT
241829	WOW WHITE PELICAN
263829	WOW COCKATOO
264229	WOW HYACINTH MACAW

*** End of Report ***

Attention: To check the authenticity of testing / inspection report & certificate, p.l.s. contact tel: (86-755)83071443 email: CN.Doccheck@sgs.com

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under the Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection and is not intended to be used for any other purpose within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SGS Standards Technical Services Co., Ltd.
Shenzhen Laboratory

2,4,5/F, Oastar Building, Zhongkang Road, Shangmeilin, Shenzhen, China 518049 t (86-755) 83114358 f (86-755) 83106190 www.cn.sgs.com
中国·深圳·上梅林中康路奥士达大厦2,4,5层 邮编: 518049 t (86-755) 83114358 f (86-755) 83106190 e sgs.china@sgs.com

SZTY 2314326